GR

ERATION MANUAL

ASF-1 AUTO SNAP FASTENING M/C

A

HIKER ENTERPRISES LTD.

3375 14TH AVE. UNIT 3, MARKHAM, ONTARIO CANADA L3R 0H2
TEL: 905-479-5390 FAX: 905-479-0530
EMAIL: info@hikereyelets.com
http://www.hikereyelets.com




* NOTICE :
FOR SAFETY SAKE PLEASE MAKE SURE TO SHUT OFF THE POWER SWITCH
(SOURCE OFF ) WHEN THE MACHINE ARE IN TROUBLE OR UNDER REPAIR.



10.

1.

12.

UFLNXAIT IUNAL INDIRULILUN VUILLIIVL D

Before operation, do clear all the foreign matters and
the damaged or distorted buttons in both the left and right
hoppers as shown in the Drawing A and B.

-«

According to the respective button indicated on the hopper
base covers, put the proper buttons into the hoppers.

Turn the hoppers to make the buttons dropping into rails
until the rails are full with the fallen buttons.

Turn on the power source.

Step the clutch pedal, by which the upper and lower buttons
are pushed to their expected points respectively.

Set the article which need to be fastened on the work bench,
and then step the clutch pedal again, thus making the upper
and lower buttons fixed on the article. When the work
bench is not used, turn it to the position as shown in

the Drawing "D".

Continuously step the clutch pedal, and the work will be

going on.
Upon completion of the work, just turn off the power source.
Pay attention to lubricating the machine everyday.

Before off-duty time, cover up the machine with 1its dust-

proof cover to get rid of dust from obstructing the rails.

During transporting, please tightly hold the machine handles
(as shown at "Y" in the Drawing D) at the same time and
make sure the M/C uprightly moved in order to get the M/C

free from damage.

If any component parts of machine damaged, please show

our company the parts series numbers for replacement.



INSTRUCTIONS _ON OPERATIONAL REGULATION _AND TROUBLESHOOTING

When you clear foreign matters or dust from the hopper rails,
please remove the guide block (626) and the stop slide (627)
first, and then use a small screw driver covered with clean

cloth or rag to clean.

When you clear foreign matters, distorted buttons or change
buttons, please remove the spring plate (621) and the plug

(620) to undertake the clearing process.




After you set the work bench, please tighten the butterfly nut "a
When you want to adjust the height of the work bench, at first, Tloosen

the bolt "b" to move the work bench to a proper position, and then tighten
it.

If you want to adjust the throat deepth, please loosen the bolt "c" to
a proper position and then tighten it.

| o
When you adjust’%he'gauge between two buttons, please, at first, loosen
the positioning bolt as shown in Drawing "D" to the required size, and
then tighter? the bolt.

When it 1is no need to use the work bench, please loosen the
butterfly nut (809) as shown in the Drawing "C" to sent down

it.




There are three 1lubricating oil inlets. Please add a Tlittle

engine oil to lubricate the machine.

1. Sometimes you get the articles with different thickness.

If the gap between the upper and down button 1is Tlarger than
the thickness, the buttons will easily fall or even can't
even be fastened. On the other hand, if it is smaller, the
buttons will be fastened tightly enough to be distorted or
damaged. When it happens, please use a 6 mm. L-type wrench
to loosen the round head bolt "e", and then use a screw driver
to adjust the eccentric adjustment bar "f" (402) until the
upper attaching die (403-1) get the proper gap. NOTICE

Please do remember to fix 'e" screw tightly.

2. It is found that the buttons drop to ground or obstruct when
the upper button is fallen between the upper finger. please
open the acrylic cover. And then adjust the upper finger
by turning the screw "g'". NOTICE : When you do the adjustment
« please turn off the power source, and step the clutch pedal
in order to slowly check it by hand-turning the pulley.




When the down button 1is easily obstructed or to drop, please
move the lower fingers to the proper position by adjusting
the bolt shown as the Drawing "G". NOTICE : When you do the
adjustment, please do turn off the power source, and step
the clutch pedal in order to slowly check it by hand-turning

the pulley.
<E% ® ;¢§7

® .

A

—

When you find the buttons can't get through the article well or the upper
and down buttons can't be fastened straightly to the center, please do
the adjustment as the behind steps. Firstly, turn off the power source.
Secondly, step the clutch pedal and turn the pulley by hand to make the
upper finger (407) to get down to the lowest place slowly. Thirdly, loosen
the screw "h" (NOTICE : Hold the eccentric adjustment bar to avoid it
coming out.) Finally, turn screw "i" to adjust the upper finger (407)
on the proper position, and then tighten screw "h".

When the upper finger gets up to the different points, please clean the
0il stain between the slopes.

If you need to change the upper attaching die, please loosen screw 'j"

to do it.




1.

When you

find the distorted button cap occured, please loosen

the screw "k" to take it out with a wooden hammer.

When you find the pusher "1" can't have the snap to the right

position,
shown on

please check the rubber tube inside "m" and the spring
the Drawing "J" whether they are worn out. If you

want to check the above pusher, please turn off the power source
+ and step the clutch pedal in order to slowly check it by
hand-turning the pulley.

When you
new one.

find the spring are worn out, you have to change a
Take the belt base (320) and pulley and pulley (316)

away to change it. NOTICE : Don't lose the pin (315).




If the clutch (308) is out of order, please check the spring
shown as below whether it is worn out. '

After you have checked the above spring and have found it
is all right, the clutch still can't run or there are still
some noise during process. At the moment, please loosen these
two screws, and strike with a wooden hammer according to the

direction of the "A --- B" arrow.

N 75 R—



The pusher (205) 1is obstructed during process, please pull
the handler "n" to clear the button.

When the buttons are easily dropped out, please turn off
the power source, and step the clutch pedal 1in order to
slowly check it by hand-turning the pulley. If they come
out too quick to be hold due to pusher, please tighten screw
"o" a little. NOTICE : 1. Just a little, or the motor can't
run the pulley. 2. The new machine should be done this
step after operating 6 days.

Take away the spring slip (217, 218 and 213) to clean the
lower fingers (211, 212) and guide blocks (214, 215) every
day. '




BEAM SPOT

« FRONT & REAR ADJUSTER

. UP & DOWN ADJUSTER

P
~ Q. RIGHT & LEFT ADJUSTER
R
S, FOCUS ADJUSTER




Mo O oO>>»

3

* %k

MAGNETIC S.W
TIMER S.W
TOUCH S.wW
TERMINAL BOARD
TRANSFORMER

POWER SOURCE:SINGLE PHASE
240V 50HZ

MOTOR: 1/3 HP

MAGNETIC: 3 KGS

FASTENNG MACHINE ASF -1

CLITGH POWER hncH

L e

MOTOR DUZZER DEAM-SPOT

=3  ON

' l 1000 @
‘

OFF

TR CLUTCH TIMER
ON

OFF




£ ol
ASSEMBLY HO.

IR UAREREE
220177
3361 - 14

4. 401 - 437
5501575
6:601 - £17
7:701 - 708
8.:801 ~ €23

9:901 ~913
3.

Transmission & Clutch Parts

T aLShE LR
PARTS LIST
=) 14

DESCRIPTION
By Parts IS MO
Lo e Die Parts DN
Trewumsion & Clutch Parts
oo Dre: Parts LW

Lef: H*p’ Parte &
R.57t hopper Parts 4,4
Viork Bedd Parts a f’l‘i PR
Bottom Parts ' E"
Beam Spot L R RN

1 . Bady Parts

S

5. ’

Left Hopper Partg!'

9, Beam Spot

6.
7/ Right Hopper Parts

i
|
|

o
H © ;:’
e D\W |




s @AM e O
%Hgngnn

(17
BODY PARTS
iR 3 B -4 E- s
j CATALOG NC QUANTITY DESCRIPTICN
101 1 Leftbody ZL Aifi}
102 1 Right body %5 HHY
103 1 Brake band _RITEA
104 1 {T%™x 2" Hexagon head bolt & nut___ X EISREFI SR
105 1 3/16" x 3/8" Raised head bolt  +FF6dREE
106 1 Throught bolt _ IFARIF
107 8 washer ©2F
108 B 38" Nut  §RE3 e
109 1 Eccantric adjustment bar 1R/ C 3AEGR
110 1 Eccentric adjustment tar _ﬁ_{, ?,‘ﬂéﬁ#_?_
m 1 Eccentric adjustment bar {53 ( 335012
| 112 3 ___Besring ¥k e
: 113 1 Eccentric adjustmeni L2 Ry U J5RI12
1131 1 Rubbar tubs 1‘;‘&'2%
114 1 Cover & Mark
115 2 5/32 x 3/4" Round head boit _ [L:A3REE
116 2 3/16'-1%" Round head bolt  [EISAYELE .



ANSN



AR EE 20
LOWER DIE PARTS

Lower sttechingdie iR
174" Set Eolt 1E{+422%
Lower fingsr base Ti3#052=
Linkred  1Z1§

ANt _ 888

Spring 3

Bolt RiT

Handle base _ F1f/E

3/3" Nut s S

Handle lever _F1{

Handle head FiREy

221
222
223
224
225
! 228
227
228
229
230
231

& B m B & B
CATALOG NO. . QUANTITY DESCRIPTION
201 1 Througx:on TR 24 Revsd Aelira Jold
202 1 Pusherrm _ $3 %
203 1 Sgring ﬁﬂ_ji"__
\ 204 3 Snapring _ 1013
! 205 1 Pushor _ j¥:24:7
208 1 coliAR iR
207 1 Tieplcte FEELZ __
208 ] Spring pin FFEY
209 1 3/16" x 1" Round head boft _ GALREk
210 1 Lower dia base TARE
211 ] Left iowaer finger E_me .
212 1 Right lower finger %5 T 103K
213 1 Springclip I3 -
214 1 Leftguide block A 731
216 1 Right guide blcck__ BiJiE0
216 1 Stopslide  E#!|iR
217 1 Spring <lip T
218 1 Soringstip 98
219 2 5/16" x 3/4” Rour hzzd bolt B5a:25%
220 2 6/16” x 3/4” Round hezd bolt [F55H:24%
1
1
1
1
3
1
1
1
1
1
1






YT R I THERSE
TRANSMISSION & CLUTCH PARTS

3 ® =

CATALOG NO,

301
302
303
304
305
308
307
..308
309
310
mn
312
313
314
315

317
318
319

| 320
2
322
323

325
326
327

329
330
331

333
334
335
..336.
337
338
339

3
342
343

QUANTITY

EZ B
DESCRIPTION

0 ———T
Motyr =50
Bolt puller J3:£=-¥ =

5/16" x 1/2” Hexagon head bolt Ay ks 7

1/ x 1/2” Round head bolt . =T

Crank shaft gih

Bearing ﬁfﬁ(

Snap ring ?Uiﬁ )

Clutch  ZB& %5 —_—
10.20 m/m x 9.50 m/m Roller baaring B
Bearing $h7R

Shank of rivet niTAR

5/16" x 1" Round head bolt EaEs24%
Coneclutch _ S#ZIEESES

Coupling _ BE45E8

Pin F

Beit pulley E%ﬁ

Washer Mg

5/16 x 1" Round head bolt B 35404
V.belt v R

Belt case FEE 71-%5
1/4" x 1/2” Round head bolt BEEALRLE
Belt cover - [HAIZ/EE

3/16" x 1/2" Flat head bolt FeacREE
/2 Fla

Boé “HXF
Clutch shoe *IEIR
Spring o8 3k

Clutch block base ___ XI|EE[E

Square washer . A1 -
5/16" x 1" Round head bolt EISRERE.
Contro! black PRI

Link pin BF _
Open pin Y
Spring o8

Clutch fevel ~ _1#42

Clutch pedal RS IEMR

Clutch pedal _ BE S AR

1/4" Nut ﬁg

Pedal base FEAR A .

Linkpin . HF

1/4" x 1" Hexagon head boit a4 S
6/32" x 5/8"_ Round head bolt RERsREk
Spring &I 3R

Spring hook ~§§ ®5a
Motor Switch EEmHNE






CATALOG NO.

401
402
403
40341
404
405
408
407
408
409
410
411
412
413
414
415
418
417
418
419

L ]

- ed N) b b o= N N) = b b b owd A) b ed wd wb =

Ei%EE RS
UPPER DIE PARTS

QUANTITY

s,bkll\?f,

& - m

DESCRIPTION

Uink rod - - ——
Eccentric sdjustmentbar . {4 0 ZRA4Z
Upper die base J-J_i%

Upper sttachingdie .k

5/16" x 1" Round head bolt B aasRsk

1/4” x 3/8" Set bait AL eRE%
Upper die guide

Upper finger l; ﬂ IK

Setblock _ MRiR

Spring %3k —
Ecrantric adjustment bar RO RENT

poin  HMME
1/4"x1/2" Round head boit [ GRREL
Adjustment base _ﬁ_ﬁ_ﬁ_@—_
"3/16" x 3/4” Round head bolt_ SREREL
Left sat plate ﬁ _LE gt*ﬁ
Right set plate ' E;K.Lh?ﬁ
3/16” x 1/2" Round head bolt Bl zRR Lk
Left upper set plate ZEEE
Right upper sat plete LEM






&

CATALOG NO.

601
502
503
504
505
506
507
508
509
510
511
612
513
514
515
| 516
I 517
518
519
520
521
522
523
524
525
526
527
528
529

s S

-n-.-a"-a-.-...-n-.-ﬁ-l_a-a-l....-.-n-n”-.-.-n-.-.-.-.-.

Z R L 5B

LEFT HOPPER PARTS

QUANTITY

chuke

& ]
DESCRIPTION

Left hopper base _J_E@HE

Hopper cover’ WX B

Chge EE

Hopper ¥4t

Washer  $A(E

5/16" x 1'* Left handed thread EFS AR

Compression spring B
Spindle . &0

Bearing __gﬂ_ifi !

Collar $3iA

1/4" x 7/8" Round head bolt B CRERAK
Free wheel iR
1/a"x1/2" Setbolt.  LE{TEREE

Handle Fig

1/4" x 1/2'' Round hesd boit B aETRE
Rope. JU¥F

Link Dr!m }g$$

1/4” x 1/2" Round head bolt ESRLRLE
Washer AR
Ptug EF
Spring plate ;§ #&E
1/8" x 1/2" Round head bolt ~ EICATRER
putlf R
Boit B
Snap ring 0k
3/8"" x 1%" Round heed bolt 23
Spring B -
Spring hook W

1% Nut B8



11



iR ¥ 5B SR
RIGHT HOPPER PARTS

Spring hook __535_%%

639 Spring ho
174" Nut Ra,

=4 i A 4 R - -1

CATALOG NO. QUANTITY DESCRIPTION
601 1 Right hopper base BRHE
602 1 Hopoer cover e ER
603 1 Chuke &EFE __
604 1 Hopper i3 Skl
605 1 6/16" x 3/4" Round head bolt BTk
606 1 Washer __
607 1 ‘Spring . MR _
608 1 Spindie LIS
609 2 Besring @_
610 1 Coiter  &HIR .
611 1 1/4” x 7/8" Round heed bolt  [EITRIREE.
612 1 Free whesl i ]
613 1 174" x 1/2" %t bolt _ LE{TERE.
614 1 Handle Fie .
615 1 1/4" x 1/4" Round head bolt  [EIZRZRHK
616 1 Rope g .
617 1 Link draw 18 -
618 . 1 /4" x 172" Round head boit  BIZAIRER
619 1 Washer _ SA[H] |
620 1 Plug 3 —
621 1 Spring Plate BEBE
622 1 1/4" % 1/2” Round head boit. . B ZAEREK
623 1 Puilfy  ERW
624 1 8olt ved £ f
625 1 Snap ring 10IR
626 1 Guide block pi= By}
627 1 Stop slide B ;
628 1 Spring clip o8 3k T

| 629 1 Spring -k 3
630 1 Pipe BT
631 1 1/8” x 5/8” Bott__ 2Rk
632 1 Linkdraw____ 151%
633 1 Bot R
634 1 Nut TRE
635 1 Washer SE
636 1 §/32" x 3/8" Round heed bolt  [EITERE%
637 2 3/8” x 1% Round head boit B FELR
638 1 Spring K
1
1



13



. TIEE 5Baa
WORK BED PARTS

F [ A 5 ¢ b 4 & b
CATALOG NO. QUANTITY DESCRIPTION
701 1 Bed - KB
702 1 WorkBed  TL1E8S
703 1 Pin 18
704 1 Open Pin fmfz’fﬁ
\\ 705 2 Adjustment plats  _ FIERH
4

\ 708 1/4" Butterfly nut . S2RIART



/4

15



CATALOG NO.

801
802
803
804
805
80§
807
808
809

® ™

N A A e L) e = -

QUANTITY

X EE B an
BOTTOM PARTS

% A
DESCRIPTION

Bottom body REZE
QOlumn b £
Spring hook FH

3/8" x 1" Hexagon head bolt
Washer [13C

Switch base FIBE _
/a7 x /2" Bont__ Fehk
Washer - !I':E

Buttertly nut BEGRS

16

NA B



19



R BERS
BEAM SPOT PARTS

& L 2 4 = E- ]
GATALOG NO. QUAKTITY DESCRIPTION :

801 1 Lempbase _ 1B/E
802 1 Radiator g
903 1 Washer ®.[E
904 1 Condenser [ Aal
805 1 Condenser head BEXER !
906 1 Socket _ 1%A .
807 1 Lamp 1218
008 1 Trensformer_ M RL B3
809 1 Spider 3R
810 1 3/16" x 3/8" Round head bolt EcEEk
211 [ Spider hase . - 351G
812 2 1/4" x 1/4" Round head boit Eazit
913 1 Lightswiteh [0

18



19



1. Voltage is AC1¢ 24OV 60HZ,
2, Motor contrbller'is electromagnetic switch with the bearing guards,
3. Green wire is for you to connect your earth wire,

L, This machine is completely automatic controlled, the procedures are as
follows :

a, To start the motor - Press "Motor On" to start the machine, and
"Motor Off" to stop the machine, But when the micro switch stops,
(when the Acrylic Cover is opened), the motor will stop automatically,

b. Foot Switch - There are 2 kinds; "Auto" or "Hand",.

* When you adjust to be "Auto"™, you have to know in advance the speed of
setting buttons you need, then adjust the "Clutch Timer", the machine
therefore will be automatic and continual set the buttons as your
requested speed,

* When you adjust to be YHand", and if adjust the "Cluth Timer" to be on
zero (O), then the machine will set the buttons one by one.

* You may also adjust the "Cluth Timer" to be your ideal speed, then the
machine will be automatically set the buttons as your ideal speed, then
stop automatically afterwards,

(1)Auto: (2)Hand:
Adjust time . ° x
continue
o x
" .on / \ " ON OFF
(3)Single:

o

ON OFF
ON OFF

5, Touch Switch : When your fingers touches the "Sensor", the Buzzer then
will warn you automatically, but for the safety purposes, please check
and adjust your machine before you use it.

¥
(Remarks j Open the switch box, you can adjust the "Induction" freely,
¢ but better not adjust it to be too high,
- On the "Touch Sensor", Please keep it to be clean with no dust
or impurities.)

The new modifications are :

1. Touch Sensor.

2, Clutch 3kg.

3. Extra motor controller electromagnetic switch with the bearing guards
added.

4, Extra covers added on the outside of all the wires,

5. Buzzer,

6., Clutch Timer,

7. Extra controlled fuse added.

20



NFELEB ZLIA0L BIWMA
- ~ "
e St ) Ly
JAc 32 S, N z,
b7 k7 7 S !
s._l T'1 N
B
_ - S E Loer P
JAOTOR !
} AOTTA Lan s
7 Clis Yenst FrrvkER
19
-
- Cwcid -)t}
CLluTcr Larsp
9
- ’q
-
; L -
i BZAM-3SpoT - )
I R0 | LirT SwiTews pe 00— L2 fﬁ#
- .
- . Wl 21
w 4 _@’ FooT sw/ircs - 7e BurzEr {3) 9 @
N 3 _Q_ LAME
_ 4 '—'@— MAENETIC Sw.Ter
5 BuzZER
i 6" Nv— | ciuren
- 1 TIAMER SWITLH
Z% % ToucH W T 2 1
e L5 # R s
U NG P PSS Y P
. ] LA ek / g BA




T WY F R S

OPERATOR, INSTRUCTION

FOR

CONVERSION KITS

BE I IE S 2 2 SIS 3 B SN KU HRAR RN FNNHK '



~CONTENTS

36 36 36 36 3E 36 36 34 36 3 3 33 3 3

(1) CHANGE OF HOPPER --=---=-<---n 1
(I1) CHANGE OF PUSHER =---=--=----- - 2-4
(111) CHANGE OF FINGER AND DIE ----- 5-6

(IV) CHANGE OF LOWER DIE BASE ----- 7-9



(11) CHANGE OF PUSHER

(1) Loosen bolt " a ."

(2) Then use Screw Driver to push bolt " a." to the other side.



(1)
(2)

Take away the Rope (poly-urthane) " a.

Also take away screws " b " and " ¢ " and hold the hopper ":d "

- by hand at same time. Then, you can take out the hopper.

(3)

If you-want to install the hopper back on the machine, please

'dq opposite actions of above. - v



CHANGE OF PSHER.

I

" from the hole " b."

a

(3) Finally, take out the bolt "




" (11) * CHANGE OF PUSHER

(4) Open €over of Belt Pulley " d " and " e."

(5) Forward the Handle " f " as per the direction of the arrows:

Then you can see the Pusher " g " jut out under the Belt Pulley.

(6) Finally, take out the Pusher.

(7) If you want to install the Pusher back on the machine, please

do the opposite actions of above.
- A




(1)

(2)

(3)
(4)

(5)

(6)

“(I111)  CHANGE OF FINGER AND DIE

Open Cover of Bélt'Pulley,'Steph;he!Pedal of Clutch, and tﬁgp

turn Belt Pulley by hand.

As soon as you see the bolt " a " from the hole of " Z ", please

stop to turn the Belt Pulley..

Loosen the bolt " a " and then take away the Bolt Bar " b."
X ~

Take away bolts " ¢ ".( 4 pieces ) and take away blocks " Y
(2 pieces.) Then, you can take out the Upper Finger " X."

Press down the Lower Finger " m " as per the direction of arrow.
Then, you can take but the Lower Finger.

If you want to install .the lower finger back on the machine,

please do the opposite actions of above.



!

( 111 ) CHANGE OF FINGER AND DIE

CHANGE OF DIE :
(1) Loosen bolt " d " and can get the Upper Die.
(2) Loosen bolt " e " and can get the Lower Die.

(3) Finaliy,.install new Upper Die and Lower Die and

" d " and " e-" N

fasten bolts

can oY,
s




R ]

E"J a
S1> — oY

NOTE : Before you do following procedures, please take out the
Hoppr first.

(1) Take away Spring " b " from the place " a.

(ZY.Press down Lower Finger " ¢ " by hand es per the direction of

arrow to take out the Upper Finger.

>(3) Take é;ax bolts " d." ( 2 pieces )ﬂ



7+ "(1V) " CHANGE OF LOWER DIE BASE

Screw Driver
(4) Take away bolts "e " and " £."

- -, N

- et cmimmmnt.  ——— ... e as s amad e
—— ers - b 3 W L em e a———
. - SIS e T3 L Mt A 3 Rt M e TS w s N, e N e g o

T e W megerm g s e - .. o



o (1V)  CHANGE OF LOWER DIE BASE

-
-

(5) Take away bolts " g " and " h. "

N

(6) Take out the Lower ‘Die Base " i " by hand slowly., 1If the Léﬁer
Pie Base couldn't been taken out by hand, then please open Cover

of Belt Pulley and use wooden hammer to strike out the Lower Die

Base lightly.

- »

{7) If you want to install the Lower Die Base back on the machine,






